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ABBREVIATIONS AND ACRONYMS

Acronyms
Acronym Description
BPSK Binary Phase Shift Keying
EIRP Equivalent Isotropic Radiated Power
EUT Equipment Under Test
FCC Federal Communications Commission
HT High Throughput
IEEE 802.11 | MAC and PHY Layer for WiFi
OFDM Orthogonal Frequency Division Multiplexing
QAM Quadrature Amplitude Modulation
QPSK Quadrature Phase Shift Keying
RBW Resolution bandwidth
RMS Root mean square
TPC Transmit Power Control
VBW Video bandwidth
VHT Very High Throughput
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1 Equipment (Test Item) Under Test
D . programming device for BIOTRONIK pacemakers, ICDs, CRT-
escription ;
devices and ICMs
Model Renamic Neo
Additional Model(s) None
Brand Name(s) BIOTRONIK

Serial Number(s)

80001084 (Conducted test sample 24936)
80001091 (Radiated test sample 24164)

Hardware Version(s)

A.x

Software Version(s)

Porto WLAN: 1_1_0

FCC-ID QRI-RENAMICNEO
Equipment type End Product
Device type Client

Radio type Transceiver

Assigned frequency bands

5150 - 5250 MHz
5250 - 5350 MHz
5470 - 5725 MHz
5725 - 5850 MHz

IEEE 802.11a
Radio technology IEEE 802.11n (HT20)
IEEE 802.11ac (VHT20)
Modulation BPSK, QPSK, 16-QAM, 64-QAM, 256-QAM
Number of antenna ports 2
Transmit power control Yes
Type Integrated
Antenna 1 — Model N/A
Antenna port W Manufacturer BIOTRONIK
Gain 7 dBi
Type Integrated
Antenna 2 — Model N/A
Antenna port B Manufacturer BIOTRONIK
Gain 7 dBi
VNom 120 VAC
Supply Voltage VM 90 VAC
Vimax 240 VAC
Tnom 25 °C
Operating Temperature TmiN 0°C
Tmax 40 °C
Battery supply No
Model AHM85PS19C2-8
Vendor XP Power
AC/DC-Adaptor Input 100 VAC — 240 VAC / 50/60 Hz
Output 19VDC /4477 A

Manufacturer

12359 Berlin
GERMANY

BIOTRONIK SE & Co. KG
Woermannkehre 1
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1.4 Support Equipment

Product Type Device Manufacturer Model Comment
AE WiFi Access Point Cisco AIR-CAP3702E-A-K9 FCf((:) -r|3|el;1[t)tfe1s(t)|i%87
Description:
AE Auxiliary Equipment
SIM Simulator
CBL Connecting Cable
SFT Software
Comment:
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1.5 Test mode data rate evaluation

1.5.1 Information

Test Information

Measurement Method KDB 789033 E
Operator Christian Weber
Date 2019-10-07
1.5.2 Setup
Test Setup
Measurement PC
EUT |

Power
Sensor

1.5.3 Equipment

Test Equipment

Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Power Sensor ETS-Lindgren 7002-006 EF00935 | 2019-03 | 2020-03
Power Sensor ETS-Lindgren 7002-006 EF00934 | 2019-08 | 2020-08

1.5.4 Procedure

Test Procedure

EUT set to test mode on the first supported channel for each modulation and data rate
The conducted power is measured with a wide band power sensor

The power is measured for all data rates/modulations supported by the EUT

The data rate with the highest output power for each technology is selected for test mode

Pobd-=

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 27 of 528



1.5.5 Results

OFDM - 5180 MHz

Output power [dBm] - Antenna W

6 Mbps 9 Mbps 12 Mbps 18 Mbps 24 Mbps 36 Mbps 48 Mbps 54 Mbps
9.9 9.9 9.9 9.9 9.9 9.9 6.6 6.6
Output power [dBm] - Antenna B
6 Mbps 9 Mbps 12 Mbps 18 Mbps 24 Mbps 36 Mbps 48 Mbps 54 Mbps
11.1 111 11.0 11.1 11.1 10.6 7.3 7.0
HT20 - 5180 MHz
Output power [dBm] - Antenna W
MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7
9.9 9.7 9.8 9.9 9.9 6.5 6.5 6.4
Output power [dBm] - Antenna B
MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7
10.7 10.7 10.8 10.8 10.9 7.2 7.2 7.6
Output power [dBm] - Antenna W+B
MCS 8 MCS 9 MCS 10 MCS 11 MCS 12 MCS 13 MCS 14 MCS 15
13.3 13.2 13.1 13.1 13.2 12.4 12.5 124
VHT20 - 5180 MHz
Output power [dBm] - Antenna W
MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7 MCS 8 MCS 9
9.7 9.8 9.9 9.9 10.0 6.2 6.7 6.7 6.6
Output power [dBm] - Antenna B
MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7 MCS 8 MCS 9
10.9 10.9 10.5 10.6 10.6 7.3 6.9 7.3 7.4
Output power [dBm] - Antenna W+B
MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7 MCS 8 MCS 9
13.3 13.2 13.4 13.4 13.2 12.5 12.6 9.8 9.9
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1.6 Test mode duty cycle evaluation

1.6.1 Information

Test Information

Measurement Method ANSI C63.10 12.2
Operator Christian Weber
Date 2019-10-07

1.6.2 Requirements

Requirements

Duty cycle Duty cycle correction
298 % No correction required
<98 % Correction required (10 x Log+o(1/DC)
1.6.3 Setup
Test Setup
Measurement PC

L

Power
Sensor

1.6.4 Equipment

Test Equipment

Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Power Sensor ETS-Lindgren 7002-006 EF00935 | 2019-03 | 2020-03

1.6.5 Procedure

Test Procedure

EUT set to test mode

Sweep time is set long enough to capture at least 5 bursts

The maximum burst duration TON is measured

The minimum idle duration TOFF is measured

The duty cycle is calculated by DC = Ton / (Ton + Torr)

The duty cycle correction is calculated by DC = 10 x Log1o(Ton / (Ton + Torr))

o0k wh =
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1.6.6 Results

Duty Cycle Results
(SS1 - 1 Simultaneous Tx)

Channel Correction Factor
Mode [MHZ] Data rate Duty Cycle [dB]
OFDM 5180 6 Mbit/s 0.47 -6.56
HT20 5180 MCS4 0.08 -21.94
VHT20 5180 MCSO0 0.43 -7.33
Duty Cycle Results
(SS2 - 2 Simultaneous Tx)
Channel Correction Factor
Mode [MHz] Data rate Duty Cycle [dB]
HT20 5180 MCS8 0.23 -12.77
VHT20 5180 MCS2 0.08 -21.94
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1.7 Test Modes

Mode

Description

OFDM
(IEEE 802.11a)

Mode = Transmit

Modulation = BPSK

Spreading = OFDM

Bandwidth = 20 MHz

Duty cycle (Antenna W or B) = 47%
Data rate (Antenna W or B) = 6 Mbps

HT20
(IEEE 802.11n)
SS1

Mode = Transmit

Modulation (Antenna W) = BPSK
Modulation (Antenna B) = 16-QAM
Spreading = OFDM

Bandwidth = 20 MHz

Duty cycle (Antenna W) = 47%,
Duty Cycle (Antenna B) =8 %
Data rate (Antenna W) = 6.5 Mbps
Data rate (Antenna B) = 39 Mbps
MCS (Antenna W) =0

MCS (Antenna B) = 4

HT20
(IEEE 802.11n)
SS2

Mode = Transmit
Modulation = BPSK
Spreading = OFDM
Bandwidth = 20 MHz
Duty cycle = 23%
Data rate = 13 Mbps
MCS =8

VHT20
(IEEE 802.11ac)
SS1

Mode = Transmit

Modulation (Antenna W) = 16-QAM
Modulation (Antenna B) = BPSK
Spreading = OFDM

Bandwidth = 20 MHz

Duty cycle (Antenna W) = 43%,
Duty Cycle (Antenna B) =8 %
Data rate (Antenna W) = 39 Mbps
Data rate (Antenna B) = 6.5 Mbps
MCS (Antenna W) =4

MCS (Antenna B) =0

VHT20
(IEEE 802.11ac)
SS2

Mode = Transmit
Modulation = QPSK
Spreading = OFDM
Bandwidth = 20 MHz
Duty cycle = 8%
Data rate = 39 Mbps
MCS =2

Comment:
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1.8

Test Frequencies

Designator Mode Channel Frequency [MHz]
F1 Tx/Rx 36 5180
F2 Tx/Rx 40 5200
F3 Tx/Rx 48 5240
F4 Tx/Rx 52 5260
F5 Tx/ Rx 56 5280
F6 Tx/Rx 64 5320
F7 Tx/Rx 100 5500
F8 Tx/Rx 120 5600
F9 Tx/Rx 144 5720
F10 Tx/Rx 149 5745
F11 Tx/Rx 157 5785
F12 Tx/Rx 165 5825
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1.9 Sample emission level calculation

The following is a description of terms and a sample calculation, as appears in the radiated emissions data table.
The numbers used in the calculation are for example only. There is no direct correlation to the specific data taken
for the product described in this document:

Reading:

This is the reading obtained on the spectrum analyzer in dBuV. Any external preamplifiers used are taken into
account through internal analyzer settings.

AF.
This is the antenna factor for the receiving antenna. It is a conversion factor, which converts electric fields
strengths to voltages, which can be measured directly on the spectrum analyzer. It is treated as a loss in dB.
Cable losses have been included with the A.F. to simplify the calculations. The antenna factor is used in
calculations as follows:

Reading on Analyzer (dBuV) + A.F. (dB/m) = Net field strength (dBuV/m)
Net:
This is the net field strength measurement (as shown above).
Limit:

This is the FCC Class B radiated emission limit (in units of dBuV/m). The FCC limits are given in units of pV/m.
The following formula is used to convert the units of yV/m to dBuV/m:

Limit (dBpV/m) = 20*log (uV/m)
Margin:

This is the margin of compliance below the FCC limit. The units are given in dB. A negative margin indicates the
emission was below the limit. A positive margin indicates that the emission exceeds the limit.

Example only:

Reading + AF = Net Reading : Net reading - FCC limit = Margin
+21.5dBuV +26 dB/m  =47.5dByV/m 47.5 dBpV/m - 57.0 dBuV/m =-9.5dB

1.10 Normative References

References
Designator Reference
KDB 789033 KDB 789033 D02 v02r01
ANSI C63.10 ANSI C63.10:2013
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2 Result Summary

FCC 47 CFR Part 15E

Product Standard . Reference
Reference Requirement Method Result Remarks
. Only required in 5725-
FCC 15.407(e) 6 dB bandwidth KDB 789033 C.2 PASS 5850 MHz band.
FCC No limit. Basis for
15.407(a)g;,(a)(5),(h) 26 dB bandwidth KDB 789033 C.1 PASS other measurements.
FCC 15.407(a) Maximum output power KDB 789033 E PASS
Required in 5250-
5350 and 5470-5725
FCC 15.407(a) Transmit power control KDB 789033 E N/R MHz bands. Not
required for EIRP <
500 mW.
FCC 15.407(a) Power spectral density KDB 789033 F PASS
FCC 15.407(g) Frequency stability ANSI| C63.10 6.8 PASS
In-Service Monitoring for Channel
FCC 15E.407 (h)(2) | Closing Transmission and Channel | KDB_909462D02V02 | p)oq
! Section 7.8.3
Move Time
In-Service Monitoring for Non- KDB 905462 D02 v02
FCC 15€.407 (h)(2) Occupancy Time Section 7.8.3 PASS
FCC 15.207 AC power line conducted ANSI C63.10 6.2 PASS
emissions
FCC 15.407(b) Transmitter radiated emissions KDB 789033 G PASS
QOutdoor access points
s in the 5150-5250 MHz
FCC 15.407(a) Radiation pattern KDB 789033 H N/R band with EIRP > 21
dBm only
Comment:
Possible Test Case Verdicts
PASS Test object does meet the requirements
FAIL Test object does not meet the requirements
N/T Required by standard but not tested
N/R Not required by standard for the test object
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3 Test Conditions and Results
3.1 Test Conditions and Results - 6 dB bandwidth

3.1.1 Information

Test Information
Reference FCC 15.407(e)
Measurement Method KDB 789033 C.2
Operator Christian Weber
Date 2019-10-08
3.1.2 Limits
Limits
= 500 kHz
3.1.3 Setup
Test Setup

3.1.4 Equipment

Test Equipment
Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Spectrum Analyzer R&S FSW 43 EF00896 | 2019-07 | 2020-07

3.1.5 Procedure

Test Procedure
1. EUT transmitter is activated in test mode under normal conditions
2. The spectrum analyzer is set to peak detection and maximum hold with a span twice the nominal
channel bandwidth
3. The resolution bandwidth is set to 100 kHz and video bandwidth = 3 x RBW
4. The peak of the emission spectrum is determined
5. The left most frequency that corresponds to an emission level 6 dB below the maximum is determined
6. The right most frequency that corresponds to an emission level 6 dB below the maximum is determined
7. The 6 dB bandwidth is calculated from the two edge frequencies
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3.1.6 Results

Test Results - 5725 - 5850 MHz
. BW BW
Mode C[mﬂ;‘]e' Fre[‘lﬂ/l”ﬁ;‘]c"y N°r[”|\'/|”|j;]BW Port W Port B Verdict
[MHZ] [MHz]
OFDM 149 5745 20 16533.4 16555.9 PASS
OFDM 157 5785 20 16510.9 16548 4 PASS
OFDM 165 5825 20 16390.9 16548 4 PASS
HT20 149 5745 20 176131 17658 1 PASS
HT20 157 5785 20 17598 1 17590.6 PASS
HT20 165 5825 20 175906 176131 PASS
VHT20 149 5745 20 17605.6 17635.6 PASS
VHT20 157 5765 20 176131 17598 1 PASS
VHT20 165 5805 20 17598 1 17583 1 PASS
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DTS (6 dB) Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:

Antenna Port:

Lower Frequency [MHZz]:
Upper Frequency [MHz]:
6 dB Bandwidth [kHZz]:

Ref Level 15.00 dBm

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 149, 5745 MHz
Tnom/Vnom

Christian Weber

Eurofins Product Service GmbH
2019-10-08

B

5736.692

5753.248

16555.9

® RBW 100 kHz

Att 25dB  SWT 126 us (~18 ms) ® VBW 300 kHz Mode Auto FFT

1 Frequency Sweep

10 dém

M1[1] -14.15 dBm

5.73669208 GHz
m2[1] -14.05 dBm
5.75324794 GHz

N W‘ww"u“ “W"W""'U““‘MM M”w”m it T, wﬁvwww

T }‘Nﬂuvﬂnww"u

-30 dBm
endn n/fﬂ

My

A

-80 dém

CF 5.745 GH=z 4001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.732669208 GHz -14.15 dBm

D1 M1 1 16.55586 MHz 0.09 dB

M2 1 5.75324794 GHz -14.05 dBm

12:32:52 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 37 of 528



DTS (6 dB) Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 149, 5745 MHz

Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHz]: 5736.692
Upper Frequency [MHz]: 5753.225
6 dB Bandwidth [kHZz]: 16533.4
Ref Level 15.00 dBm ® RBW 100 kHz -
Att 25dB  SWT 126 ps (~18 ms) ® VBW 300 kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -14.97 dBm
10 clBm 5.73669208 GHz
M2[1] -14.47 dBm

S Fo322044-GHz

T ”WMWUWW e Gk W o A

",

-80 dém

CF 5.745 GH=z 4001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.73669208 GHz -14.97 dBm

D1 M1 1 16.53337 MHz 0.50 dB

M2 1 5.75322544 GHz -14.47 dBm

12:17:36 08.10.2019
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DTS (6 dB) Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:

Antenna Port:

Lower Frequency [MHZz]:
Upper Frequency [MHz]:
6 dB Bandwidth [kHZz]:

Ref Level 15.00 dBm

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 157, 5785 MHz
Tnom/Vnom

Christian Weber

Eurofins Product Service GmbH
2019-10-08

B

5776.685

5793.233

16548.4

® RBW 100 kHz

Att 25dB  SWT 126 ps (~18 ms) ® VBW 300 kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -13.75 dBm
10 dém 5.77668458 GHz
M2[1] -13.11 dBm
od 5.79323294-GHz
i d Lop et M gelpoe ey o A Al ot Ml
Prm—— o AR ey T P
T T

-20 d JJJ
-30 d X ‘L\"\M
[ ey f\f(ﬂ A
o T A N L
-50d
-60d
-70d
-20 dem
CF 5.785 GH=z 4001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.77668458 GHz -13.75 dBm

D1 M1 1 16.54836 MHz 0.64 dB

M2 1 5.79323294 GHz -13.11 dBm

12:35:03 08.10.2019
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DTS (6 dB) Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 157, 5785 MHz

Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHZz]: 5776.730
Upper Frequency [MHz]: 5793.240
6 dB Bandwidth [kHZz]: 16510.9
Ref Level 15.00 dBm ® RBW 100 kHz -
Att 25dB  SWT 126 ps (~18 ms) ® VBW 300 kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -14.39 dBm
10 clBm 5.77672957 GHz
M2[1] -14.33 dBm

5 #9324044-GHz

T M N W 2

M\W\/v\m e,
2 \[JW

-80 dém

CF 5.785 GH=z 4001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.77672957 GHz -14.39 dBm

D1 M1 1 16.51087 MHz 0.06 dB

M2 1 5.79324044 GHz -14.33 dBm

12:19:09 08.10.2019
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DTS (6 dB) Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 165, 5825 MHz

Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: B
Lower Frequency [MHz]: 5816.700
Upper Frequency [MHz]: 5833.248
6 dB Bandwidth [kHZz]: 16548.4
Ref Level 15.00 dBm ® RBW 100 kHz
Att 25dB  SWT 126 ps (~18 ms) ® VBW 300 kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -14.10 dBm
10 clBm 5.81669958 GHz
M2[1] -13.86 dBm
od 5.83324/94 GHz.
-10d A by e
I 1
300 dl Nﬂ/‘ﬂ’ m\ﬁ'ﬂ\l\
40d ¥ \{"M W] L\/\M\W“J\ﬂ/\(
-50d
-60 d
=70 d
-80 dBm
CF 5.825 GHz 4001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.81669958 GHz -14.10 dBm
B3 M1 1 16.54836 MHz 0.23 dB
M2 1 5.83324794 GHz -13.86 dBm
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DTS (6 dB) Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 165, 5825 MHz

Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHZz]: 5816.775
Upper Frequency [MHz]: 5833.165
6 dB Bandwidth [kHZz]: 16390.9
Ref Level 15.00 dBm ® RBW 100 kHz -
Att 25dB  SWT 126 ps (~18 ms) ® VBW 300 kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -13.58 dBm
10 clBm 5.81677456 GHz
M2[1] -13.47 dBm

5.83316046-GHz

1an A

~1o dem r—— ‘"&,mwwwn M,\M,wﬂww" S T AT W T T

-30 dBm
e domr i fed m(““MN\rN
V W

-80 dém

CF 5.825 GH=z 4001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.81677456 GHz -13.58 dBm

o1 M1 1 16.3909 MHz 0.11 dB

M2 1 5.83316546 GHz -13.47 dBm
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DTS (6 dB) Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:

Antenna Port:

Lower Frequency [MHZz]:
Upper Frequency [MHz]:
6 dB Bandwidth [kHz]:

Ref Level 15.00 dBm

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11n (HT20), Channel: 149, 5745 MHz
Tnom/Vnom

Christian Weber

Eurofins Product Service GmbH
2019-10-08

B

5736.152

5753.810

17658.1

® RBW 100 kHz

Att 25dB  SWT 126 us (~18 ms) ® VBW 300 kHz Mode Auto FFT

1 Frequency Sweep

10 dém

M1[1] -15.30 dBm

5.73615221 GHz
m2[1] -14.70 dBm
5.75381030-GHz

rum
U

-10 dem ]

T w\ﬂwww R

-50 dl
-60 d
-70 d
-a0 dem
CF 5.745 GH=z 4001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.73615221 GHz -15.30 dBm
D1 M1 1 17.65808 MHz 0.60 dB
M2 1 5.7538103 GHz -14.70 dBm

12:38:05 08.10.2019
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DTS (6 dB) Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11n (HT20), Channel: 149, 5745 MHz
Tnom/Vnom

Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHZz]: 5736.160
Upper Frequency [MHz]: 5753.773
6 dB Bandwidth [kHZz]: 17613.1
Ref Level 15.00 dBm ® RBW 100 kHz -
Att 25dB  SWT 126 ps (~18 ms) ® VBW 300 kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -14.56 dBm
10 clBm 5.73615971 GHz
M2[1] -14.07 dBm

S F o3/ F281-GHz

o " 1 Il Pl
el TP | I

WLLVLJ"-\A./\

W

Yy “w"\jwy\n/

-80 dém

CF 5.745 GH=z 4001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.73615971 GHz -14.56 dBm

o1 M1 1 17.6131 MHz 0.49 dB

M2 1 5.75377281 GHz -14.07 dBm

12:21:30 08.10.2019
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DTS (6 dB) Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11n (HT20), Channel: 157, 5785 MHz
Tnom/Vnom

Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: B
Lower Frequency [MHZz]: 5776.175
Upper Frequency [MHz]: 5793.765
6 dB Bandwidth [kHZz]: 17590.6
Ref Level 15.00 dBm ® RBW 100 kHz -
Att 25dB  SWT 126 ps (~18 ms) ® VBW 300 kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -12.80 dBm
10 clBm 5.77617471 GHz
M2[1] -12.27 dBm

5937603 1-GHz

B 1
-10 dm T

4 ottt ol 4 I %f
PPN o I A 70 T A Ul ALY WY M1 L P A K LT
s A

"y

VSR G el i
-50d
-60d
-70d
-20 dem
CF 5.785 GHz 4001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.77617471 GHz -12.80 dBm
D1 M1 1 17.5906 MHz 0.53 dB
112 1 5.79376531 GHz -12.27 dBm

12:39:14 08.10.2019
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DTS (6 dB) Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11n (HT20), Channel: 157, 5785 MHz
Tnom/Vnom

Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHZz]: 5776.175
Upper Frequency [MHz]: 5793.773
6 dB Bandwidth [kHZz]: 17598.1
Ref Level 15.00 dBm ® RBW 100 kHz -
Att 25dB  SWT 126 ps (~18 ms) ® VBW 300 kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -13.92 dBm
10 clBm 5.77617471 GHz
M2[1] -13.57 dBm

5937 F281-GHz

1 PR NP a
st TN T Wty | g o PR ) P O, ]
v

o

-30 dBm MJW
i YA

MAM Al

ST T h
-50d
-60d
-70d
-20 dem
CF 5.785 GHz 4001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.77617471 GHz -13.92 dBm
D1 M1 1 17.5981 MHz 0.35 dB
112 1 5.79377281 GHz -13.57 dBm
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DTS (6 dB) Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11n (HT20), Channel: 165, 5825 MHz
Tnom/Vnom

Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: B
Lower Frequency [MHZz]: 5816.160
Upper Frequency [MHz]: 5833.773
6 dB Bandwidth [kHZz]: 17613.1
Ref Level 15.00 dBm ® RBW 100 kHz -
Att 25dB  SWT 126 ps (~18 ms) ® VBW 300 kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -13.43 dBm
10 clBm 5.81615971 GHz
M2[1] -12.59 dBm

58337728 1-GHz

b ot e ]
oty

St B

A o) PP T I
Ak i W MG TR LT o b o
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-30 dBm
oAt MAMM
Eld

S

=aal

7 ﬂvﬁv\‘“\,{‘“‘ UUA

-80 dém

CF 5.825 GH=z 4001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.81615971 GHz -13.43 dBm

o1 M1 1 17.6131 MHz 0.84 dB

M2 1 5.83377281 GHz -12.59 dBm

12:40:15 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 47 of 528



DTS (6 dB) Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11n (HT20), Channel: 165, 5825 MHz
Tnom/Vnom

Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHz]: 5816.175
Upper Frequency [MHz]: 5833.765
6 dB Bandwidth [kHZz]: 17590.6
Ref Level 15.00 dBm ® RBW 100 kHz
Att 25dB  SWT 126 ps (~18 ms) ® VBW 300 kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -14.15 dBm
10 clBm 5.81617471 GHz
M2[1] -13.71 dBm
od 5.83376531 GHz.
10 d T T m«wﬂw Wwﬂwwwﬂm "I RIS V‘JW\%
W
-20 d
30 d AV
. mni\f\"'\’\#‘ﬂ\) pollpege, o fig,
Uy f
-50d
-60 d
=70 d
-80 dBm
CF 5.825 GHz 4001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.81617471 GHz -14.15 dBm
D1 M1 1 17.5906 MHz 0.44 dB
M2 1 5.83376531 GHz -13.71 dBm

12:23;27 08.10.2019
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DTS (6 dB) Bandwidth

Project Number:
Applicant:

Model Description:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo
Test Sample ID: 24936
Reference Standards: FCC 15.407, RSS-247

Reference Method:
Operational Mode:

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11ac (VHT20), Channel: 149, 5745 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5736.152

Upper Frequency [MHz]: 5753.788

6 dB Bandwidth [kHZz]: 17635.6

Ref Level 15.00 dBm

® RBW 100 kHz

Att 25dB  SWT 126 us (~18 ms) ® VBW 300 kHz Mode Auto FFT

1 Frequency Sweep

10 dém

M1[1]

-14.48 dBm

m2[1]

573615221 GHz
-14.04 dBm
S Fo3/8780-GHz

4

Sl A S G, [ A W o A

-80 dém

CF 5.745 GH=z 4001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.73615221 GHz -14.48 dBm

D1 M1 1 17.63559 MHz 0.45 dB

M2 1 5.7537878 GHz -14.04 dBm

12:41;27 08.10.2019
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DTS (6 dB) Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 149, 5745 MHz
Tnom/Vnom

Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHZz]: 5736.167
Upper Frequency [MHz]: 5753.773
6 dB Bandwidth [kHZz]: 17605.6
Ref Level 15.00 dBm ® RBW 100 kHz -
Att 25dB  SWT 126 ps (~18 ms) ® VBW 300 kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -14.52 dBm
10 clBm 5.73616721 GHz
M2[1] -13.97 dBm

S F o3/ F281-GHz

H1 -14.190 der¥

-10 dem e i, WWM Wmv\,mwm Mwﬂwwm’\w WWAM v

R nlef ga o
'\/UVV vwwww

-80 dém

CF 5.745 GH=z 4001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.73616721 GHz -14.52 dBm

o1 M1 1 17.6056 MHz 0.55 dB

M2 1 5.75377281 GHz -13.97 dBm

12:24:38 08.10.2019
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DTS (6 dB) Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 157, 5785 MHz
Tnom/Vnom

Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: B
Lower Frequency [MHZz]: 5776.175
Upper Frequency [MHz]: 5793.773
6 dB Bandwidth [kHZz]: 17598.1
Ref Level 15.00 dBm ® RBW 100 kHz -
Att 25dB  SWT 126 ps (~18 ms) ® VBW 300 kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -12.98 dBm
10 clBm 5.77617471 GHz
M2[1] -12.95 dBm

5937 F281-GHz

At g

-10 dem e
H1 -12.048 der

I Al N A
il g yn DY TR T o 0 [T

GAN Ll v‘wumum,f A

J

A

-30 dem M/J'
40 deyn A

TR

-80 dém

CF 5.785 GH=z 4001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.77617471 GHz -12.98 dBm

o1 M1 1 17.5981 MHz 0.03 dB

M2 1 5.79377281 GHz -12.95 dBm

12:42;30 08.10.2019
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DTS (6 dB) Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 157, 5785 MHz
Tnom/Vnom

Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHZz]: 5776.167
Upper Frequency [MHz]: 5793.780
6 dB Bandwidth [kHZz]: 17613.1
Ref Level 15.00 dBm ® RBW 100 kHz -
Att 25dB  SWT 126 ps (~18 ms) ® VBW 300 kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -14.63 dBm
10 clBm 5.77616721 GHz
M2[1] -14.47 dBm

5937803 1-GHz

i w"wvwvwww P A G P T

40 dey WUV\/ i 'h"'u"’lvf\v

%\W\Vﬁ st [l i,

PRI

-80 dém

CF 5.785 GH=z 4001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.77616721 GHz -14.63 dBm

o1 M1 1 17.6131 MHz 0.16 dB

M2 1 5.7937803 GHz -14.47 dBm

12:25:38 08.10.2019
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DTS (6 dB) Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 165, 5825 MHz
Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5816.175

Upper Frequency [MHz]: 5833.758

6 dB Bandwidth [kHZz]: 17583.1

Ref Level 15.00 dBm ® RBW 100 kHz
Att 25dB  SWT 126 us (~18 ms) ® VBW 300 kHz Mode Auto FFT

1 Frequency Sweep

M1[1] -12.83 dBm

10 dém 5.81617471 GHz
m2[1] -12.58 dBm

od 5.83375781 GHz

1 et

-10 dém ﬁwv ef "\PWVWWWA‘M\fVV‘MW i “"wunwyw f.w\,wﬂww e ”'Vﬁ“wvﬂw,\ﬂ iy ww‘v&%
Al M\mﬁﬁ/

" . o]
AR W T ]
-50d
-60d
-70d
-20 dem
CF 5.825 GHz 4001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.81617471 GHz -12.83 dBm

D1 M1 1 17.5831 MHz 0.26 dB

112 1 5.83375781 GHz -12.58 dBm

12:43:36 08.10.2019
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DTS (6 dB) Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:

Antenna Port:

Lower Frequency [MHZz]:
Upper Frequency [MHz]:
6 dB Bandwidth [kHZz]:

Ref Level 15.00 dBm

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11ac (VHT20), Channel: 165, 5825 MHz
Tnom/Vnom

Christian Weber

Eurofins Product Service GmbH
2019-10-08

w

5816.167

5833.765

17598.1

® RBW 100 kHz

Att 25dB  SWT 126 us (~18 ms) ® VBW 300 kHz Mode Auto FFT

1 Frequency Sweep

10 dém

M1[1] -14.04 dBm

5.81616721 GHz
m2[1] -13.54 dBm
5.83376531 GHz

I i
T

N i i LA LT TN

o) m/WM

pUEE
-50 dl
-60 d
-70 d
-a0 dem
CF 5.825 GH=z 4001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.81616721 GHz -14.04 dBm
o1 M1 1 17.5981 MHz 0.50 dB
M2 1 5.83376531 GHz -13.54 dBm

12:26:35 08.10.2019
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3.2 Test Conditions and Results - 26 dB emission bandwidth

3.2.1 Information

Test Information
Reference FCC 15.407(a)(2),(a)(5),(h)(2)
Measurement Method KDB 789033 C.1
Operator Christian Weber
Date 2019-10-08

3.2.2 Limits
Limits
None, used to determine power limit and necessary DFS functionality

3.2.3 Setup

Test Setup

3.2.4 Equipment

Test Equipment

Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Spectrum Analyzer R&S FSW 43 EF00896 | 2019-07 | 2020-07

3.2.5 Procedure

Test Procedure

1. EUT transmitter is activated in test mode under normal conditions

2. The spectrum analyzer is set to peak detection and maximum hold with a span twice the nominal
channel bandwidth

3. The resolution bandwidth is set to approximately 1% of the emission bandwidth and video bandwidth =
RBW

4. The peak of the emission spectrum is determined
5. The left most frequency that corresponds to an emission level 26 dB below the maximum is determined

6. The right most frequency that corresponds to an emission level 26 dB below the maximum is
determined

7. The 26 dB bandwidth is calculated from the two edge frequencies
8. The RBW is corrected and the measurement is repeated if needed
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3.2.6 Results

Test Results - 5150 - 5250 MHz

Frequenc Nominal BV\IIEclineper BW BV\I/EéJpé)er BW
Mode Channel quency BW 9 Port W 9 Port B
[MHZ] [MHz] Port W [MHZ] Port B [MHz]

[MHZz] [MHZ]
OFDM 36 5180 20 N/A 18.681 N/A 18.756
OFDM 40 5200 20 N/A 18.651 N/A 18.741
OFDM 48 5240 20 5249.370 18.906 5249.355 18.741
HT20 36 5180 20 N/A 19.355 N/A 19.355
HT20 40 5200 20 N/A 19.340 N/A 19.310
HT20 48 5240 20 5249.640 19.355 5249.625 19.325
VHT20 36 5180 20 N/A 19.355 N/A 19.355
VHT20 40 5200 20 N/A 19.325 N/A 19.310
VHT20 48 5240 20 5249.610 19.340 5249.625 19.340
Test Results - 5150 - 5250 MHz - 99% BW

Frequenc Nominal B\/\I/Eéineper BW BV\I/E(lineper BW
Mode Channel d y BW 9 Port W 9 Port B
[MHZ] [MHZ] Port W [MHZ] Port B [MHz]

[MHZ] [MHZz]

OFDM 48 5240 20 N/R N/R N/R N/R

HT20 48 5240 20 N/R N/R N/R N/R

VHT20 48 5240 20 N/R N/R N/R N/R

If the Emission Bandwidth (26 dB) does not fall entirely in the band, Occupied Bandwidth (99%) can be used
instead to determine whether DFS testing is required for this band

Test Results - 5250 - 5350 MHz

Frequency Nominal BW BW BW

Mode Channel [MHZ] [MHZ] Port W Port B
[MHZz] [MHZz]

OFDM 52 5260 20 18.846 18.726
OFDM 56 5280 20 18.861 18.876
OFDM 64 5320 20 18.876 18.876
HT20 52 5260 20 19.325 19.385
HT20 56 5280 20 19.310 19.355
HT20 64 5320 20 19.355 19.400
VHT20 52 5260 20 19.325 19.340
VHT20 56 5280 20 19.310 19.385
VHT20 64 5320 20 19.340 19.340
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Test Results - 5470 - 5725 MHz

Frequency Nominal BW BW BW
Mode Channel [MHZ] [MHZ] Port W Port B
[MHZ] [MHZ]
OFDM 100 5500 20 18.666 18.711
OFDM 120 5600 20 18.666 18.726
OFDM 140 5700 20 18.906 18.876
HT20 100 5500 20 19.355 19.310
HT20 120 5600 20 19.340 19.325
HT20 140 5700 20 19.340 19.355
VHT20 100 5500 20 19.310 19.370
VHT20 120 5600 20 19.325 19.340
VHT20 140 5700 20 19.265 19.325
Test Results - 5725 - 5850 MHz
Frequency Nominal BV\I/EcliJgpeper BW BV\IIEcliJgpeper BW
Mode Channel BW Port W Port B
[MHZ] [MHz] Port W [MHZ] Port B [MHz]
[MHZ] [MHZ]
OFDM 149 5745 20 5735.645 18.831 5735.645 18.666
OFDM 157 5785 20 N/A 18.636 N/A 19.010
OFDM 165 5825 20 N/A 19.385 N/A 18.756
HT20 149 5745 20 5735.300 19.535 5735.210 19.430
HT20 157 5785 20 N/A 20.945 N/A 19.370
HT20 165 5825 20 N/A 19.745 N/A 19.400
VHT20 149 5745 20 5735.075 19.565 5735.285 19.370
VHT20 157 5785 20 N/A 19.400 N/A 19.340
VHT20 165 5825 20 N/A 20.075 N/A 19.400
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26 dB Bandwidth

Project Number: GOM-1905-8256

Applicant: BIOTRONIK SE & Co. KG

Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo

Test Sample ID: 24936

Reference Standards: FCC 15.407, RSS-247

Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1

Operational Mode: IEEE 802.11a, Channel: 36, 5180 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5170.615

Upper Frequency [MHz]: 5189.370

26 dB Bandwidth [MHZz]: 18.756
Ref Level 15.00 dBm & RBW 100 kHz -
Att 25dB ® SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1Pk View

M1 1 -27.99 dBm)|

10 dBm | 5.1706147 GHZ|
M2[ 1| [27.61 dBm|
| 5,1893703 GHz

el el oy W“’H’MMWMMNWM

-80 dém

CF 5.18 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.1706147 GHz -27.99 dBm

o1 M1 1 18.7556 MHz 0.37 dB

M2 1 5.1893703 GHz -27.61 dBm

13:54:35 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 36, 5180 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: W

Lower Frequency [MHZz]: 5170.675

Upper Frequency [MHz]: 5189.355

26 dB Bandwidth [MHZ]: 18.681
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1Pk View

1 Frequency Sweep

M1[1 - 28.86 dBm)|

| 5.1893553 GHz

MMW"u MMMMWWMN\ /\mJ\JV‘J\‘W‘\”“‘

CF 5.18 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.1706747 GHz -28.86 dBm

o1 M1 1 18.6807 MHz 0.20 dB

M2 1 5.1893553 GHz -28.67 dBm

14:07:34 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 40, 5200 MHz

Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: B
Lower Frequency [MHZz]: 5190.645
Upper Frequency [MHz]: 5209.385
26 dB Bandwidth [MHZz]: 18.741
Ref Level 15.00 dBm ® RBW 100 kH=z -
Att 25dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
M1[1] -28.36 dBm
10 clBm 5.1906447 GHz
m2[1] -26.51 dBm
od 5.2093853 GHz.

A

Sy

40 dBm——t -
LT
-50 dl
-60 d
-70 d
-a0 dem
CF 5.2 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.1906447 GHz -28.36 dBm
o1 M1 1 18.7406 MHz 1.86 dB
M2 1 5.2093853 GHz -26.51 dBm

13:55:43 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 40, 5200 MHz

Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHZz]: 5190.675
Upper Frequency [MHz]: 5209.325
26 dB Bandwidth [MHZz]: 18.651
Ref Level 20.00 dBm ® RBW 100 kH=z -
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
M1[1] -28.49 dBm
5.1906747 GHz
10 ded Mz 1] =28 16 dBr

3.2093253 GHz

“\MM

-50 dem
-60 d
-70d
CF 5.2 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.1906747 GHz -28.49 dBm
o1 M1 1 18.6507 MHz 0.33 dB
M2 1 5.2093253 GHz -28.16 dBm

14:08:38 08.10.2019
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26 dB Bandwidth

Project Number: GOM-1905-8256

Applicant: BIOTRONIK SE & Co. KG

Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo

Test Sample ID: 24936

Reference Standards: FCC 15.407, RSS-247

Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1

Operational Mode: IEEE 802.11a, Channel: 48, 5240 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5230.615

Upper Frequency [MHz]: 5249.355

26 dB Bandwidth [MHZz]: 18.741
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1Pk View

M1[1 - 28.67 dBm)|

| 5.2493553 GHz

CF 5.24 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.2206147 GHz -28.67 dBm

o1 M1 1 18.7406 MHz 1.39 dB

M2 1 5.2493553 GHz -27.28 dBm

13:57:46 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:

Model Description:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo
Test Sample ID: 24936
Reference Standards: FCC 15.407, RSS-247

Reference Method:
Operational Mode:

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 48, 5240 MHz

Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHz]: 5230.465
Upper Frequency [MHz]: 5249.370
26 dB Bandwidth [MHZ]: 18.906
Ref Level 20.00 dBm & RBW 100 kHz
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -28.76 dBm
5.2304648 GHz

M2 112800 dBm
5.2493703 GHz

ML ;ﬁf

-30 dBm s

PN 1L T
PR '
-50d
-60d
-70d
CF 5.24 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.2304648 GHz -28.76 dBm

o1 M1 1 18.9055 MHz 0.77 dB

M2 1 5.2493703 GHz -28.00 dBm

14:09:56 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions:

Operator:
Test Site:
Test Date:
Antenna Port:

Lower Frequency [MHZz]:
Upper Frequency [MHz]:
26 dB Bandwidth [MHZz]:

Ref Level 20.00 dBm
Att

@ RBW 100 kHz

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 52, 5260 MHz
Tnom/Vnom

Christian Weber

Eurofins Product Service GmbH
2019-10-08

B

5250.615

5269.340

18.726

30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -31.66 dBm
5.2506147 GHz
10 de, M2 1] =30:96 dBm
5.2693403 GHz
0 dbrr
od ol gl (] gy alogolednd,, 1 foonels
L L AN T T Ll T VV’MV‘(W LA L \/\
20 d V\r\
wa % o
N %WWMMW
-60 d
-70d
CF 5.26 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.2506147 GHz -31.66 dBm
D1 M1 1 18.7256 MHz 0.70 dB
112 1 5.2693403 GHz -30.96 dBm

14:35:06 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions:

Operator:
Test Site:
Test Date:
Antenna Port:

Lower Frequency [MHZz]:
Upper Frequency [MHz]:
26 dB Bandwidth [MHZz]:

Ref Level 20.00 dBm
Att

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs
Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11a, Channel: 52, 5260 MH
Tnom/Vnom

Christian Weber

Eurofins Product Service GmbH
2019-10-08

w

5250.480

5269.325

18.846

@ RBW 100 kHz

30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

z

1 Frequency Sweep

M1[1] -31.65 dBm
5.2504798 GHz
o e Mzt T—31.89dBm
5.2693253 GHz
0 dBrr
S04 1 L il Lo, nul".,.,\nwﬁ i Il il
[Nm— A TR Ty e Wl &l s e m\wwvvw\
-20 d
-30 dBm ‘TMI \\ﬁf
-40 dém MM/ %w%
-60 dB
-70 dem
CF 5.26 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.2504798 GHz -31.65 dBm
o1 M1 1 18.8456 MHz -0.24 dB
M2 1 5.2693253 GHz -31.89 dBm

14:23:45 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers,
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 56, 5280 MHz

ICDs, CRT-

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5270.480

Upper Frequency [MHz]: 5289.355

26 dB Bandwidth [MHZ]: 18.876

Ref Level 20.00 dBm @ RBW 100 kHz
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -31.64 dBm
5.2704798 GHz
10 da |\f|2[1]—~_731.83 dBrm

3.2893553 GHz

awdls n.mﬂ wods o fL i il i
i e A ‘”\l\‘

P v =
7

WWW"MM

-10 d I ﬂ A2, “h
flr P A LA

CF 5.28 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.2704798 GHz -31.64 dBm

o1 M1 1 18.8756 MHz -0.19 dB

M2 1 5.2893553 GHz -31.83 dBm

14:36:18 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards
Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo
24936
: FCC 15.407, RSS-247
ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 56, 5280 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08

Antenna Port: W

Lower Frequency [MHz]: 5270.450

Upper Frequency [MHz]: 5289.310

26 dB Bandwidth [MHZ]: 18.861

Ref Level 20.00 dBm
Att 30dB & SW
1 Frequency Sweep

® RBW 100 kHz
T 10s & ¥BW 300 kHz Mode Auto Sweep

| 5.2893103 GHz

1 il I b, [ f
{w‘“ww e M Er N o, w«vww\

-60 d
-70d
CF 5.28 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.2704498 GHz -32.47 dBm
D1 M1 1 18.8606 MHz -0.42 dB
112 1 5.2893103 GHz -32.89 dBm

14:24:58 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 64, 5320 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5310.465

Upper Frequency [MHz]: 5329.340

26 dB Bandwidth [MHZ]: 18.876

Ref Level 20.00 dBm @ RBW 100 kHz
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -33.07 dBm

5.3104648 GHz
10 da |\f|2[1]—~_732.83 dBrm
5.3293403 GHz

e ot Ea2iey wwu“mw\\

anwh

CF 5.32 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.2104648 GHz -33.07 dBm

o1 M1 1 18.8756 MHz 0.24 dB

M2 1 5.3293403 GHz -32.83 dBm

14:37:20 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 64, 5320 MHz

Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHZz]: 5310.465
Upper Frequency [MHz]: 5329.340
26 dB Bandwidth [MHZz]: 18.876
Ref Level 20.00 dBm ® RBW 100 kH=z -
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
M1[1] -34.40 dBm
5.3104648 GHz
10 dB w2f 1T =34.55 dBm
5.3293403 GHz
0 dBtr
-10 df i 1 A il i 4 i )
/MWMLWMMW otsfn] il WWMN
-20 d \'\\
- p— %
-40 dBm Zﬂ‘h‘
*\EMB’M\'A.MWLM NM’W'W"WWWW
-70 dl
CF 5.32 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.2104648 GH:z -34.40 dBm
D1 M1 1 18.8756 MHz -0.15 dB
M2 1 5.32934032 GHz -34.55 dBm

14:26:16 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
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26 dB Bandwidth

Project Number: GOM-1905-8256

Applicant: BIOTRONIK SE & Co. KG

Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo

Test Sample ID: 24936

Reference Standards: FCC 15.407, RSS-247

Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1

Operational Mode: IEEE 802.11a, Channel: 100, 5500 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5490.660

Upper Frequency [MHz]: 5509.370

26 dB Bandwidth [MHZz]: 18.711
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1Pk View

M1[1 -32.60 dBm)|

| 5.5093703 GHz

-10d /\/“““"‘WV\.ELW IJLJAL/WW'W ‘WWW'\(‘-N\V V\.IﬂWWWHlW ‘J‘Mﬂw WJWMJAVWWHV"\I\

CF 5.5 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.4906597 GHz -32.60 dBm

o1 M1 1 18.7106 MHz 0.08 dB

M2 1 5.5093703 GHz -32.52 dBm

14:46;32 08.10.2019
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26 dB Bandwidth

Project Number: GOM-1905-8256

Applicant: BIOTRONIK SE & Co. KG

Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo

Test Sample ID: 24936

Reference Standards: FCC 15.407, RSS-247

Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1

Operational Mode: IEEE 802.11a, Channel: 100, 5500 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: w

Lower Frequency [MHz]: 5490.675

Upper Frequency [MHz]: 5509.340

26 dB Bandwidth [MHZz]: 18.666
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1Pk View

M1[1 -33.74 dBm)|

| 5.5093403 GHz

i I

i i A A e cal

MM MJ\A LA™ nm.nw

WWWTWM” Ty TSty

-60 dB

CF 5.5 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.4906747 GHz -33.74 dBm

o1 M1 1 18.6657 MHz 1.04 dB

M2 1 5.5093403 GHz -32.69 dBm

15:18:33 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers,

devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 120, 5600 MHz

ICDs, CRT-

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5590.645

Upper Frequency [MHz]: 5609.370

26 dB Bandwidth [MHZ]: 18.726

Ref Level 20.00 dBm @ RBW 100 kHz
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -31.76 dBm
5.5906447 GHz
10 da |\f|2[1]—~_730.86 dBrm

3.6093703 GHz

il sedledent L ln |

LiRTInER R e

it ‘ﬂ i Ver AJMMAW{\MW

NI

o =
o =]
a o
\___?
Ei
=

&)
0 s ——— \%\
40d 'fJu

-60 d
=70 d
CF 5.6 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.5906447 GHz -31.76 dBm
o1 M1 1 18.7256 MHz 0.90 dB
M2 1 5.60937032 GHz -30.86 dBm

14:50:43 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers,

devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 120, 5600 MHz

ICDs, CRT-

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08

Antenna Port: W

Lower Frequency [MHz]: 5590.675

Upper Frequency [MHz]: 5609.340

26 dB Bandwidth [MHZ]: 18.666

Ref Level 20.00 dBm @ RBW 100 kHz
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -32.38 dBm
5.5906747 GHz
10 da .w2[1]—~—732.15 dBrm

5.6093403 GHz

A

ol W«W"’AW\/\

T, meww lvwﬂw' i uh\,i'ww,\/ jWVA"‘W”

-30 dBm:

CF 5.6 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.5906747 GHz -32.38 dBm

o1 M1 1 18.6657 MHz 0.23 dB

M2 1 5.60934032 GHz -32.15 dBm

15:20:25 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions:

Operator:
Test Site:
Test Date:
Antenna Port:

Lower Frequency [MHZz]:
Upper Frequency [MHz]:
26 dB Bandwidth [MHZz]:

Ref Level 20.00 dBm
Att

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs
Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11a, Channel: 140, 5700 MHz

Tnom/Vnom

Christian Weber

Eurofins Product Service GmbH
2019-10-08

B

5690.480

5709.355

18.876

@ RBW 100 kHz

30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -33.51 dBm
5.6904798 GHz
10 de, M2 1] =33:75 dBm
5.7093553 GHz
0 dbrr
10 d i i ) 3 h I} P! WW‘L § ; I
JW”WM% wwwwwwww R BRTL B T ey WNW\
-20d
-20d 4 ‘"ﬁi
40 dem MM’M:\'." E\\MM
-60 d
-70d
CF 5.7 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.6904798 GHz -33.51 dBm
D1 M1 1 18.8756 MHz -0.24 dB
112 1 5.7093553 GHz -33.75 dBm

14:52:51 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers,
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 140, 5700 MHz

ICDs, CRT-

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08

Antenna Port: W

Lower Frequency [MHZz]: 5690.450

Upper Frequency [MHz]: 5709.355

26 dB Bandwidth [MHZ]: 18.906

Ref Level 20.00 dBm @ RBW 100 kHz
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -34.97 dBm
5.6904498 GHz
=339 dBm

3.7093553 GHz

M2 1

Wwwmwwwwm

[Ty 7

H1 ﬁm::}da A“u,m
40 dB d

R

CF 5.7 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.6904498 GHz -34.97 dBm

o1 M1 1 18.9055 MHz 0.58 dB

M2 1 5.7093553 GHz -34.39 dBm

15:22:15 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 149, 5745 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5735.645

Upper Frequency [MHz]: 5754.310

26 dB Bandwidth [MHZ]: 18.666
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1Pk View

1 Frequency Sweep

M1[1 -21.92 dBm)|

| 5.7543103 GHz

)\ ) ! [T R 1 nAMMnMMM ol 1 il N.lh
{[‘/v'wwv\wwww kT e et [v-vww"|'v Mt v el "“‘W\

fth®

CF 5.745 GH=z 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.7356447 GHz -31.92 dBm

o1 M1 1 18.6657 MHz 0.95 dB

M2 1 5.7543103 GHz -30.97 dBm

15:54:28 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 149, 5745 MHz

Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHz]: 5735.645
Upper Frequency [MHz]: 5754.475
26 dB Bandwidth [MHZz]: 18.831
Ref Level 20.00 dBm ® RBW 100 kH=z
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
M1[1] -32.37 dBm
5.7356447 GHz
10 de M2 1T =32.20dBm
5.7544753 GHz
0 dBtr
o d I b . ) y
f»\/ﬂwaﬂw\nnll,wwww RN (T f»wmrﬂw Gl WVWMW\4\WWW\(\
-20 d \'\1/
=30 dBm ML N%‘h‘«
_40 dBm fy -
R BT
-50 dBm
-60d
-70d
CF 5.745 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.7356447 GHz -32.37 dBm
D1 M1 1 18.8306 MHz 0.17 dB
M2 1 5.7544753 GHz -32.20 dBm

15:43;39 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions:

Operator:
Test Site:
Test Date:
Antenna Port:

Lower Frequency [MHZz]:
Upper Frequency [MHz]:
26 dB Bandwidth [MHZz]:

Ref Level 20.00 dBm
Att

@ RBW 100 kHz

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 157, 5785 MHz
Tnom/Vnom

Christian Weber

Eurofins Product Service GmbH
2019-10-08

B

5775.630

5794.640

19.010

30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -30.59 dBm
5.7756297 GHz
10 de, M2 1] =293 1T dBm
5.7946402 GHz
0 dbrr
S10 di »«ﬂm A’l N g o MIR\-MM.\ MMMWMW wllae s H‘IN\JMJL\M
/u LS I ol ey
-20d ,J'
o b
T "
TR VIR i AR, oy v
WWW e o KRR
-50 dem
-60 d
-70d
CF 5.785 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.7756297 GHz -30.59 dBm
D1 M1 1 19.0105 MHz 1.28 dB
112 1 5.7946402 GHz -29.31 dBm

15:55:32 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Storkower Str.

Eurofins Product Service GmbH
38c, D-15526 Reichenwalde, Germany
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 157, 5785 MHz

Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHz]: 5775.690
Upper Frequency [MHz]: 5794.325
26 dB Bandwidth [MHZz]: 18.636
Ref Level 20.00 dBm ® RBW 100 kH=z
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep 1Pk View
M1[1
| 5.7756897 GHz
10 de M2[ 1 -30.77 dBm
| 5.7943253 GHz
0 dBtr
“1od i ] f i, MJ'I.< .Mh n m.m ol A I M
{IV“‘ K PRI e W“vwwm T LT wvvw\
-20 d J/"
— T :
_ MMAW”M WQ R
i A &
-50d
-60d
-70d
CF 5.785 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.7756897 GHz -31.54 dBm
D1 M1 1 18.6357 MHz 0.77 dB
M2 1 5.79432532 GHz -30.77 dBm

15:45:16 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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26 dB Bandwidth

Project Number: GOM-1905-8256

Applicant: BIOTRONIK SE & Co. KG

Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo

Test Sample ID: 24936

Reference Standards: FCC 15.407, RSS-247

Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1

Operational Mode: IEEE 802.11a, Channel: 165, 5825 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5815.600

Upper Frequency [MHz]: 5834.355

26 dB Bandwidth [MHZz]: 18.756
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep ew
-31.09 dBm

| 5.8155997 GHz

Vacieils

1

b A s h./\nlrlmm

-1od {(v P T I P
-20 dem

u‘rM ffLmAruﬂ/\« :N\ﬂ

I

ool
it AT

CF 5.825 GH=z 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.8155997 GHz -31.09 dBm

o1 M1 1 18.7556 MHz 0.61 dB

M2 1 5.8343553 GHz -30.47 dBm

15:57:05 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11a, Channel: 165, 5825 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08

Antenna Port: W

Lower Frequency [MHz]: 5815.270

Upper Frequency [MHz]: 5834.655

26 dB Bandwidth [MHZ]: 19.385

Ref Level 20.00 dBm @ RBW 100 kHz
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -31.80 dBm

5.8152699 GHz
10 da |\f|2[1]—~_729.67 dBrm
5.8346552 GHz

- o oledoat i
s Iz vy rvm L “JW\/\\

o d I |
KWN‘“‘“MM‘WMMWW”W L

1 —31.;;5'1 dem M‘{,%

CF 5.825 GH=z 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.8152699 GHz -31.80 dBm

o1 M1 1 19.3853 MHz 2.13 dB

M2 1 5.8346552 GHz -29.67 dBm

15:46:11 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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26 dB Bandwidth

Project Number: GOM-1905-8256
Applicant: BIOTRONIK SE & Co. KG
Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs
Model: Renamic Neo
Test Sample ID: 24936
Reference Standards: FCC 15.407, RSS-247
Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1
Operational Mode: IEEE 802.11n (HT20), Channel: 36, 5180 MHz
Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: B
Lower Frequency [MHz]: 5170.300
Upper Frequency [MHz]: 5189.655
26 dB Bandwidth [MHZz]: 19.355
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
M1[1] -28.50 dBm
5.1702999 GHz
10 de M2 1T =27 23 dBm

3.1896552 GHz

. g
.M.f,a.kw ‘ M/WWWM

CF 5.18 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.1702998 GHz -28.50 dBm

o1 M1 1 19.3553 MHz 1.27 dB

M2 1 5.1896552 GHz -27.23 dBm

13:59:32 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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26 dB Bandwidth

Project Number: GOM-1905-8256

Applicant: BIOTRONIK SE & Co. KG

Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo

Test Sample ID: 24936

Reference Standards: FCC 15.407, RSS-247

Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1

Operational Mode: IEEE 802.11n (HT20), Channel: 36, 5180 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: w

Lower Frequency [MHz]: 5170.300

Upper Frequency [MHz]: 5189.655

26 dB Bandwidth [MHZz]: 19.355
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1Pk View

M1[1 -29.93 dBm)|

| 5.1896552 GHz

.y el ol |l ol Joy lfiedn,

CF 5.18 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.1702998 GHz -29.93 dBm

o1 M1 1 19.3553 MHz 0.91 dB

M2 1 5.1896552 GHz -29.03 dBm

14:11:16 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards
Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo
24936
: FCC 15.407, RSS-247
ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11n (HT20), Channel: 40, 5200 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5190.330

Upper Frequency [MHz]: 5209.640

26 dB Bandwidth [MHZ]: 19.310
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1Pk View

1 Frequency Sweep

M1[1 - 28.33 dBm)|

Y P A A PO (e v

CF 5.2 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.1903298 GHz -28.33 dBm

o1 M1 1 19.3103 MHz 1.16 dB

M2 1 5.2096402 GHz -27.17 dBm

14:00:38 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions:

Operator:
Test Site:
Test Date:
Antenna Port:

Lower Frequency [MHZz]:
Upper Frequency [MHz]:
26 dB Bandwidth [MHZz]:

Ref Level 20.00 dBm
Att

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs
Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11n (HT20), Channel: 40, 5200 MHz

Tnom/Vnom

Christian Weber

Eurofins Product Service GmbH
2019-10-08

w

5190.300

5209.640

19.340

@ RBW 100 kHz

30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -29.10 dBm

5.1902998 GHz

M2 112854 dBm

3.2096402 GHz

M1,
H1 -26.548

dB

CF 5.2 GHz

2 Marker Table

M1
D1
M2

2001 pts 3.0 MHz/ Span 30.0 MHz
1 5.1902998 GHz -29.10 dBm
M1 1 19.3403 MHz 0.57 dB
1 5.2096402 GHz -28.54 dBm

14:12:19 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11n (HT20), Channel: 48, 5240 MHz

Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: B
Lower Frequency [MHZz]: 5230.300
Upper Frequency [MHz]: 5249.625
26 dB Bandwidth [MHZz]: 19.325
Ref Level 20.00 dBm ® RBW 100 kH=z -
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
M1[1] -28.41 dBm
5.2302998 GHz
10 ded Mz 1] =27:53dBrm

3.2496252 GHz

-20 derm
4 i
a0 d L

CF 5.24 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.2202998 GHz -28.41 dBm

o1 M1 1 19.3253 MHz 0.88 dB

M2 1 5.2496252 GHz -27.53 dBm

14:01:41 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions:

Operator:
Test Site:
Test Date:
Antenna Port:

Lower Frequency [MHZz]:
Upper Frequency [MHz]:
26 dB Bandwidth [MHZz]:

Ref Level 20.00 dBm
Att 30dB & SW

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11n (HT20), Channel: 48, 5240 MHz

Tnom/Vnom

Christian Weber

Eurofins Product Service GmbH
2019-10-08

w

5230.285

5249.640

19.355

® RBW 100 kHz
T 10s & ¥BW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1]

M2 1

-30.09 dBm
5.2302849 GHz
=28, 15 dBrm
3.2496402 GHz

ool

okt Sl "Wﬂﬁm
'\ﬁﬂrmw‘flﬂ‘l“'l‘"‘ L S Y
-50d
-60d
-70d
CF 5.24 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.2302849 GHz -30.09 dBm

o1 M1 1 19.3553 MHz 1.94 dB

M2 1 5.2496402 GHz -28.15 dBm

14:13;20 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11n (HT20), Channel: 52, 5260 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5250.255

Upper Frequency [MHz]: 5269.640

26 dB Bandwidth [MHZ]: 19.385
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

View
-21.79 dBm)|

| 5.2502549 GHz
10 de, M2[ 1 -30.71 dBm
| 5.2696402 GHz
0 dbrr
o panbos el N o llosabnfngonlly el 0 L
bttt ot g e W\\
-20d
b
-40 dBm ﬂ" Lm
m d\[w —
-60 dB
-70 dBm
CF 5.26 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.2502549 GHz -31.79 dBm
D1 M1 1 19.3853 MHz 1.08 dB
112 1 5.2696402 GHz -30.71 dBm

14:39:03 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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26 dB Bandwidth

Project Number: GOM-1905-8256

Applicant: BIOTRONIK SE & Co. KG

Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo

Test Sample ID: 24936

Reference Standards: FCC 15.407, RSS-247

Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1

Operational Mode: IEEE 802.11n (HT20), Channel: 52, 5260 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: w

Lower Frequency [MHz]: 5250.285

Upper Frequency [MHz]: 5269.610

26 dB Bandwidth [MHZz]: 19.325
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

View
-231.72 dBm)|

| 5.2502849 GHz
10 dBi M2[ 1 -31.56 dBm
| 5.2696102 GHz
0 dbrr
. O PO N I Msetdlea 2

TR |
w\‘ AR KL N, wwwwww\\

CF 5.26 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.2502849 GHz -31.72 dBm

o1 M1 1 19.3253 MHz 0.16 dB

M2 1 5.2696102 GHz -31.56 dBm

14:27:51 08.10.2019
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26 dB Bandwidth

Project Number: GOM-1905-8256

Applicant: BIOTRONIK SE & Co. KG

Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo

Test Sample ID: 24936

Reference Standards: FCC 15.407, RSS-247

Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1

Operational Mode: IEEE 802.11n (HT20), Channel: 56, 5280 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5270.255

Upper Frequency [MHz]: 5289.610

26 dB Bandwidth [MHZz]: 19.355
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1Pk View

M1[1 -33.37 dBm)|

el
G

-1 d o nrw-wﬂ' wﬁw T

flaes sl o L 1 i
jwwv‘f”‘ " WNWWMWMAWMM\

7
7# AN

CF 5.28 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.2702549 GHz -33.37 dBm

o1 M1 1 19.3553 MHz 1.97 dB

M2 1 5.2896102 GHz -31.40 dBm

14:40:48 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11n (HT20), Channel: 56, 5280 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08

Antenna Port: W

Lower Frequency [MHz]: 5270.285

Upper Frequency [MHz]: 5289.595

26 dB Bandwidth [MHZ]: 19.310

Ref Level 20.00 dBm @ RBW 100 kHz
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] -33.14 dBm

5.2702849 GHz
10 de M2 1T =3Ta41dBm
5.2895952 GHz

10 d il il i
TR T8 e W

AT

CF 5.28 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.2702849 GHz -33.14 dBm

o1 M1 1 19.3103 MHz 1.73 dB

M2 1 5.2895952 GHz -31.41 dBm

14:28:52 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11n (HT20), Channel: 64, 5320 MHz

Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: B
Lower Frequency [MHZz]: 5310.255
Upper Frequency [MHz]: 5329.655
26 dB Bandwidth [MHZz]: 19.400
Ref Level 20.00 dBm ® RBW 100 kH=z -
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
M1[1] -33.41 dBm
5.3102549 GHz
10 ded Mz 1] =37.86 dBrm

53.3296552 GHz

o o W\M’klﬂwvu% MnMWﬂWWAWWJWMM\

L R

CF 5.32 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.2102549 GHz -33.41 dBm

o1 M1 1 19.4003 MHz 0.56 dB

M2 1 5.3296552 GHz -32.86 dBm

14:41:54 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11n (HT20), Channel: 64, 5320 MHz

Tnom/Vnom

Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHZz]: 5310.285
Upper Frequency [MHz]: 5329.640
26 dB Bandwidth [MHZ]: 19.355
Ref Level 20.00 dBm & RBW 100 kHz
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1Pk View

1 Frequency Sweep

M1[1 -34.98 dBm)|

5.3296402 GHZ|

ﬁwtw I PPN P B T el \WN\WWkW

-60 d
=70 d
CF 5.32 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.2102849 GHz -34.98 dBm
o1 M1 1 19.3553 MHz 0.72 dB
M2 1 5.3296402 GHz -34.26 dBm

14:29:52 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11n (HT20), Channel: 100, 5500 MHz
Tnom/Vnom

Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: B
Lower Frequency [MHZz]: 5490.330
Upper Frequency [MHz]: 5509.640
26 dB Bandwidth [MHZz]: 19.310
Ref Level 20.00 dBm ® RBW 100 kH=z
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
M1[1] -33.49 dBm
5.4903298 GHz
10 de M2 1T =32.78dBm
5.5096402 GHz
0 dBtr
~10d "u,\ V\r’"\j W AWWI\,IHW‘\ WAWﬂWWAWW LJWVMA\""«MV\
-20 d
30 d ”"f NMKXM
-40 d f
et il i
-60d
-70d
CF 5.5 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.4903298 GHz -33.49 dBm
D1 M1 1 19.3103 MHz 0.71 dB
M2 1 5.5096402 GHz -32.78 dBm

14:54:11 08.10.2019
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26 dB Bandwidth

Project Number: GOM-1905-8256

Applicant: BIOTRONIK SE & Co. KG

Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo

Test Sample ID: 24936

Reference Standards: FCC 15.407, RSS-247

Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1

Operational Mode: IEEE 802.11n (HT20), Channel: 100, 5500 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: w

Lower Frequency [MHz]: 5490.285

Upper Frequency [MHz]: 5509.640

26 dB Bandwidth [MHZz]: 19.355
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

| 5.5096402 GHz

‘“‘dnm Www el Www\d W“ww"www W,WW

CF 5.5 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.4902849 GHz -35.12 dBm

o1 M1 1 19.3553 MHz 1.60 dB

M2 1 5.5096402 GHz -33.53 dBm

15:23;21 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11n (HT20), Channel: 120, 5600 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5590.300

Upper Frequency [MHz]: 5609.625

26 dB Bandwidth [MHZ]: 19.325
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

| 5.6096252 GHz

o I i 1 eyt L i, Mﬂ il il fl fi
U R ] AP Ll L e t T mwwwwwr\/\/\

CF 5.6 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.5902998 GHz -32.40 dBm

o1 M1 1 19.3253 MHz 1.68 dB

M2 1 5.6096252 GHz -30.72 dBm

14:56:13 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11n (HT20), Channel: 120, 5600 MHz
Tnom/Vnom

Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHZz]: 5590.285
Upper Frequency [MHz]: 5609.625
26 dB Bandwidth [MHZz]: 19.340
Ref Level 20.00 dBm ® RBW 100 kH=z -
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
M1[1] -32.65 dBm
5.5902849 GHz
10 ded Mz 1] =32 10 dBr

3.6096252 GHz

S0 d | i il /| i | 0 ) A I
VT Wind O ““WWM“’\KN\P W T WMWMW»JWWWWWW\

CF 5.6 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.5902849 GHz -32.65 dBm

o1 M1 1 19.3403 MHz 0.56 dB

M2 1 5.6096252 GHz -32.10 dBm

15:37:17 08.10.2019
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26 dB Bandwidth

Project Number: GOM-1905-8256

Applicant: BIOTRONIK SE & Co. KG

Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo

Test Sample ID: 24936

Reference Standards: FCC 15.407, RSS-247

Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1

Operational Mode: IEEE 802.11n (HT20), Channel: 140, 5700 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5690.285

Upper Frequency [MHz]: 5709.640

26 dB Bandwidth [MHZz]: 19.355
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

| 5.7096402 GHz

il I 4 n I i i i I} . A
] gt o Y WWWW\‘WW“W WMNJWVW

CF 5.7 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.6902849 GHz -33.41 dBm

o1 M1 1 19.3553 MHz 0.60 dB

M2 1 5.7096402 GHz -32.81 dBm

15:10:07 08.10.2019
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Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 98 of 528



26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11n (HT20), Channel: 140, 5700 MHz
Tnom/Vnom

Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHZz]: 5690.285
Upper Frequency [MHz]: 5709.625
26 dB Bandwidth [MHZz]: 19.340
Ref Level 20.00 dBm ® RBW 100 kH=z -
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
M1[1] -34.65 dBm
5.6902849 GHz
10 dB w2f 1T =34 17 dBmT
5.7096252 GHz
0 dBtr
o WWMJ WWNWW v T M
-20 d
-30d MU llhlf
1-34.208 dB
-40 dBm %\‘
¥
-70d
CF 5.7 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.6902849 GH:z -34.65 dBm
D1 M1 1 19.3403 MHz 0.48 dB
M2 1 5.7096252 GHz -34.17 dBm

15:35:59 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01
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26 dB Bandwidth

Project Number: GOM-1905-8256

Applicant: BIOTRONIK SE & Co. KG

Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo

Test Sample ID: 24936

Reference Standards: FCC 15.407, RSS-247

Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1

Operational Mode: IEEE 802.11n (HT20), Channel: 149, 5745 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5735.210

Upper Frequency [MHz]: 5754.640

26 dB Bandwidth [MHZz]: 19.430
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1Pk View

M1[1 -33.09 dBm)|

_10d fl, 0 f Mol . mﬁm.uﬂ i i i
S VW"U‘,"W LMW‘"(V' TYTNETH W\O(Mkj\'\“w‘w w b Wl’\.\w U7 W"\/W\f\

CF 5.745 GH=z 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.7352099 GHz -33.09 dBm

o1 M1 1 19.4303 MHz 1.06 dB

M2 1 5.7546402 GHz -32.03 dBm

16:14:18 08.10.2019
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26 dB Bandwidth

Project Number: GOM-1905-8256
Applicant: BIOTRONIK SE & Co. KG
Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs
Model: Renamic Neo
Test Sample ID: 24936
Reference Standards: FCC 15.407, RSS-247
Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1
Operational Mode: IEEE 802.11n (HT20), Channel: 149, 5745 MHz
Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: w
Lower Frequency [MHz]: 5735.300
Upper Frequency [MHz]: 5754.835
26 dB Bandwidth [MHZz]: 19.535
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
M1[1] -32.37 dBm
5.7352998 GHz
10 de M2 1T =33.89dBm

53.7548351 GHz

04 Al o e o4 1o AL
WWWJLJWJMWWW WWWWMW\)WWWWMv WWMW WWWNW\\

CF 5.745 GH=z 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.7352998 GHz -32.37 dBm

o1 M1 1 19.5352 MHz -1.52 dB

M2 1 5.7548351 GHz -33.89 dBm

15:47:12 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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26 dB Bandwidth

Project Number: GOM-1905-8256

Applicant: BIOTRONIK SE & Co. KG

Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo

Test Sample ID: 24936

Reference Standards: FCC 15.407, RSS-247

Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1

Operational Mode: IEEE 802.11n (HT20), Channel: 157, 5785 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHZz]: 5775.270

Upper Frequency [MHz]: 5794.640

26 dB Bandwidth [MHZz]: 19.370
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

Nl
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T

“10d | m.ﬂu.\ all I frig MJ{\MM\II"J\N‘W
A i ks e g Jw'm
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m HB?:“ V‘Wm o

CF 5.785 GH=z 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.7752699 GHz -31.44 dBm

o1 M1 1 19.3703 MHz 1.04 dB

M2 1 5.7946402 GHz -30.40 dBm

16:15:27 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
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26 dB Bandwidth

Project Number: GOM-1905-8256

Applicant: BIOTRONIK SE & Co. KG

Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo

Test Sample ID: 24936

Reference Standards: FCC 15.407, RSS-247

Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1

Operational Mode: IEEE 802.11n (HT20), Channel: 157, 5785 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: w

Lower Frequency [MHz]: 5775.255

Upper Frequency [MHz]: 5796.199

26 dB Bandwidth [MHZz]: 20.945
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1Pk View

M1[1 |-32.66 dBm)|
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CF 5.785 GH=z 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.7752549 GHz -32.66 dBm

o1 M1 1 20.9445 MHz -2.71 dB

M2 1 5.7961994 GHz -35.37 dBm

15:48:18 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions:

Operator:
Test Site:
Test Date:
Antenna Port:

Lower Frequency [MHZz]:
Upper Frequency [MHz]:
26 dB Bandwidth [MHZz]:

Ref Level 20.00 dBm
Att

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs
Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11n (HT20), Channel: 165, 5825 MHz

Tnom/Vnom

Christian Weber

Eurofins Product Service GmbH
2019-10-08

B

5815.255

5834.655

19.400

@ RBW 100 kHz

30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -31.14 dBm
5.8152549 GHz
10 de, M2 1] =31.32 dBm
5.8346552 GHz
0 dbrr
“10d i [ el J\M\Mﬁm :\ulr\Uw il fl M.ﬂh 4
L BT T b it LT \\
-20d
ML M;
=30.dl
T e WWW%'WW
-50d
-60 d
-70d
CF 5.825 GH=z 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.8152549 GHz -31.14 dBm
D1 M1 1 19.4003 MHz -0.18 dB
112 1 5.8346552 GHz -31.32 dBm

16:17:17 08.10.2019
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26 dB Bandwidth

Project Number: GOM-1905-8256

Applicant: BIOTRONIK SE & Co. KG

Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo

Test Sample ID: 24936

Reference Standards: FCC 15.407, RSS-247

Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1

Operational Mode: IEEE 802.11n (HT20), Channel: 165, 5825 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: w

Lower Frequency [MHz]: 5815.285

Upper Frequency [MHz]: 5835.030

26 dB Bandwidth [MHZz]: 19.745
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1Pk View
M1l
5.8152849 GHZ
10 de, M2[ 1 -31.65 dBm
| 5.8350300 GHz
0 dbrr
10 d fi i It fdif B i I I i
R WWWWWWW\,\)W TR R WWWWM’”\\
-20d
=30 dBm ﬁ l\*\‘ﬂ o
T e B
o R i
-50d
-60 d
-70d
CF 5.825 GH=z 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.8152849 GHz -32.70 dBm
D1 M1 1 19.7451 MHz 1.05 dB
112 1 5.835032 GHz -31.65 dBm

15:49;27 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions:

Operator:
Test Site:
Test Date:
Antenna Port:

Lower Frequency [MHZz]:
Upper Frequency [MHz]:
26 dB Bandwidth [MHZz]:

Ref Level 20.00 dBm
Att

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs
Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11ac (VHT20), Channel: 36, 5180 MHz

Tnom/Vnom

Christian Weber

Eurofins Product Service GmbH
2019-10-08

B

5170.300

5189.655

19.355

@ RBW 100 kHz

30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1]

M2 1

-28.95 dBm
5.1702999 GHz
=28.33dBrm
3.1896552 GHz

CF 5.18 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.1702998 GHz -28.95 dBm

o1 M1 1 19.3553 MHz 0.62 dB

M2 1 5.1896552 GHz -28.33 dBm

14:03:02 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 36, 5180 MHz
Tnom/Vnom

Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHZz]: 5170.285
Upper Frequency [MHz]: 5189.640
26 dB Bandwidth [MHZz]: 19.355
Ref Level 20.00 dBm ® RBW 100 kH=z -
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
M1[1] -31.10 dBm
5.1702849 GHz
10 de M2 1T =29 31T dBm
5.1896402 GHz
-10d J\)\W"'J\"W\»W(L JiAArJ\LMﬂ)V‘MNMJ\AWm‘MM\V W\,NM Mﬁwwﬂwwﬁﬂw&w
20 dEm————— M
R A A epn
CF 5.18 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz

2 Marker Table

M1 1
D1 M1 1
M2 1

5.1702849 GHz -31.10 dBm
19.3553 MHz 1.79 dB
5.1896402 GHz -29.21 dBm

14:14:56 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers,

devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11ac (VHT20), Channel: 40, 5200 MHz

ICDs, CRT-

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5190.330

Upper Frequency [MHZz]: 5209.640

26 dB Bandwidth [MHZ]: 19.310

Ref Level 20.00 dBm @ RBW 100 kHz
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -27.47 dBm
5.1903298 GHz
10 da |\f|2[1]—~_727.58 dBrm

3.2096402 GHz

-20 dem
M1 bw
R T

CF 5.2 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.1903298 GHz -27.47 dBm

o1 M1 1 19.3103 MHz -0.11 dB

M2 1 5.2096402 GHz -27.58 dBm

14:04:18 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 40, 5200 MHz
Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: W

Lower Frequency [MHz]: 5190.315

Upper Frequency [MHz]: 5209.640

26 dB Bandwidth [MHZ]: 19.325
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -29.02 dBm

5.1903148 GHz

M2 112833 dBm

3.2096402 GHz

¥

R —

40 doy l"“ﬁ"‘““,
-50 d
-60 d
=70 d
CF 5.2 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.1903148 GHz -29.02 dBm
o1 M1 1 19.3253 MHz 0.69 dB
M2 1 5.2096402 GHz -28.33 dBm

14:16:02 08.10.2019
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26 dB Bandwidth

Project Number: GOM-1905-8256

Applicant: BIOTRONIK SE & Co. KG

Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo

Test Sample ID: 24936

Reference Standards: FCC 15.407, RSS-247

Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1

Operational Mode: IEEE 802.11ac (VHT20), Channel: 48, 5240 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5230.285

Upper Frequency [MHz]: 5249.625

26 dB Bandwidth [MHZz]: 19.340
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1Pk View

M1[1 -28.59 dBm)|

| 5.2496252 GHz

CF 5.24 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.2302849 GHz -28.59 dBm

o1 M1 1 19.3403 MHz 1.82 dB

M2 1 5.2496252 GHz -26.78 dBm

14:05:23 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers,
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 48, 5240 MHz

ICDs, CRT-

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08

Antenna Port: W

Lower Frequency [MHz]: 5230.270

Upper Frequency [MHz]: 5249.610

26 dB Bandwidth [MHZ]: 19.340

Ref Level 20.00 dBm @ RBW 100 kHz
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -30.35dBm
5.2302699 GHz
10 da |\f|2[1]—~_728.37 dBrm

3.2496102 GHz

o ool ool |yl oo fomaerbong

-30 dBm —
A ekt M\
‘WM i T

CF 5.24 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.2302699 GHz -30.35 dBm

o1 M1 1 19.3403 MHz 1.98 dB

M2 1 5.2496102 GHz -28.37 dBm

14:17:05 08.10.2019

Test Report No.: GOM-1905-8256-TFC407WF-V01

Eurofins Product Service GmbH
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions:

Operator:
Test Site:
Test Date:
Antenna Port:

Lower Frequency [MHZz]:
Upper Frequency [MHz]:
26 dB Bandwidth [MHZz]:

Ref Level 20.00 dBm
Att

@ RBW 100 kHz

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11ac (VHT20), Channel: 52, 5260 MHz
Tnom/Vnom

Christian Weber

Eurofins Product Service GmbH
2019-10-08

B

5250.285

5269.625

19.340

30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] -31.44 dBm
5.2502849 GHz
o e Mz[ 1] =30.87 dBm
5.2696252 GHz
0 dBrr
104 ool b ool ool =, o, fw . ) for )
il A F"'“\j T BRI A L -WV\N
-20 d
! N
=30.dl ﬂ\ﬂv“‘
-40 dBm ’ W W
,! dBrn
-60 dB
-70 dBm
CF 5.26 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.2502849 GHz -31.44 dBm
o1 M1 1 19.3403 MHz 0.57 dB
M2 1 5.2696252 GHz -30.87 dBm

14:43:05 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:

Model Description:
devices and ICMs

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-

Renamic Neo
24936
FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 52, 5260 MHz

Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHz]: 5250.285
Upper Frequency [MHz]: 5269.610
26 dB Bandwidth [MHZz]: 19.325
Ref Level 20.00 dBm ® RBW 100 kH=z
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
M1[1] -32.23 dBm
5.2502849 GHz
10 ded Mz 1] =3T.0TdBIm
5.2696102 GHz
0 dBtr
S0 d i I IARSLYIO AN W ) 1 i
o AT I WAt i Wy VW\4 WH T Lgrire P Wl\[w\,\\
-20 d
=30 dBm + '\w
-40 dBm N
-60d
-70d
CF 5.26 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.2502849 GHz -32.23 dBm
D1 M1 1 19.3253 MHz 1.22 dB
M2 1 5.2696102 GHz -31.01 dBm

14:30:59 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 56, 5280 MHz
Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5270.285

Upper Frequency [MHz]: 5289.670

26 dB Bandwidth [MHZ]: 19.385

Ref Level 20.00 dBm @ RBW 100 kHz
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -31.97 dBm

5.2702849 GHz
10 da M2f 13289 dBm
5.2896702 GHz

_ L (TP . L, ; " ) 1 i
AL e LR T T WAL ey, o W\M\\
-20 dbm

S :

{;45

R

CF 5.28 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.2702849 GHz -31.97 dBm

o1 M1 1 19.3853 MHz -0.92 dB

M2 1 5.2896702 GHz -32.89 dBm

14:44:07 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 56, 5280 MHz
Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08

Antenna Port: W

Lower Frequency [MHz]: 5270.300

Upper Frequency [MHz]: 5289.610

26 dB Bandwidth [MHZ]: 19.310

Ref Level 20.00 dBm @ RBW 100 kHz
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -33.04 dBm

5.2702998 GHz
10 da M2 113220 dBm
5.2896 102 GHz

il | i fy fi
A T TR AV R R R

Wﬁwﬂ mp‘ Wﬂww.ﬁw WWWVV‘WAN\

CF 5.28 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.2702998 GHz -33.04 dBm

o1 M1 1 19.3103 MHz 0.84 dB

M2 1 5.2896102 GHz -32.20 dBm

14:32:04 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: B
Lower Frequency [MHz]: 5310.285
Upper Frequency [MHz]: 5329.625
26 dB Bandwidth [MHZ]: 19.340
Ref Level 20.00 dBm
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

GOM-1905-8256

BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs
Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 64, 5320 MHz

1 Frequency Sweep

1Pk View

1 -33.31 dBm)|
5.3102849 GHZ|
1 132.91 dBm

i 4 1l f il il iy 1
g D! ““W“WWM\JWW s

CF 5.32 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.2102849 GHz -33.31 dBm

D1 M1 1 0.40 dB

M2 1 5.3296252 GHz -32.91 dBm

14:45:09 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 64, 5320 MHz
Tnom/Vnom

Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHZz]: 5310.285
Upper Frequency [MHz]: 5329.625
26 dB Bandwidth [MHZz]: 19.340
Ref Level 20.00 dBm ® RBW 100 kH=z -
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
M1[1] -34.69 dBm
5.3102849 GHz
10 de M2 1T =342 1T dBm
5.3296252 GHz
0 dBtr
-20 d
/ N
+ L
-40 dBm 4‘\'
%W Wwwwmw
-70d
CF 5.32 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.3102849 GHz -34.69 dBm
D1 M1 1 19.3403 MHz 0.48 dB
M2 1 5.3296252 GHz -34.21 dBm

14:33:15 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 100, 5500 MHz
Tnom/Vnom

Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: B
Lower Frequency [MHZz]: 5490.300
Upper Frequency [MHz]: 5509.670
26 dB Bandwidth [MHZz]: 19.370
Ref Level 20.00 dBm -
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
M1[1] -33.45 dBm
5.4902999 GHz
10 de M2 1T =33.89dBm

3.50096702 GHz

il f i A

WWWWWWW P,

-40 dem W‘Lr A‘W
Yy ottt
-50 dBm
-60d
-70d
CF 5.5 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.4902998 GHz -33.45 dBm
o1 M1 1 19.3703 MHz -0.44 dB
M2 1 5.5096702 GHz -33.89 dBm

15:11:38 08.10.2019
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26 dB Bandwidth

Project Number: GOM-1905-8256

Applicant: BIOTRONIK SE & Co. KG

Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo

Test Sample ID: 24936

Reference Standards: FCC 15.407, RSS-247

Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1

Operational Mode: IEEE 802.11ac (VHT20), Channel: 100, 5500 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: w

Lower Frequency [MHz]: 5490.315

Upper Frequency [MHz]: 5509.625

26 dB Bandwidth [MHZz]: 19.310
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

/ _
1& *m
&

-40 dém

-60 d

-70 dBm

CF 5.5 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.4903148 GHz -33.48 dBm

o1 M1 1 19.3103 MHz -0.01 dB

M2 1 5.5096252 GHz -33.48 dBm

15:38:34 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers,
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

ICDs, CRT-

IEEE 802.11ac (VHT20), Channel: 120, 5600 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08

Antenna Port: B

Lower Frequency [MHz]: 5590.270

Upper Frequency [MHz]: 5609.610

26 dB Bandwidth [MHZ]: 19.340

Ref Level 20.00 dBm @ RBW 100 kHz
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -33.45 dBm
5.5902699 GHz
=31.37-dBm

53.6096102 GHz

M2 1

i i

-0 d ww*ﬁ"wv“wn TR v e s Nw\jww‘" # \fwvwnm v ﬂr‘"w"\\
20 d

-30 dBm ——H1 -31.27 dey ‘-&\M
-40 dBm X

WA

CF 5.6 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.5902699 GHz -33.45 dBm

o1 M1 1 19.3403 MHz 2.08 dB

M2 1 5.6096102 GHz -31.37 dBm

15:14:17 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers,
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 120, 5600 MHz

ICDs, CRT-

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08

Antenna Port: W

Lower Frequency [MHz]: 5590.300

Upper Frequency [MHz]: 5609.625

26 dB Bandwidth [MHZ]: 19.325

Ref Level 20.00 dBm @ RBW 100 kHz
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -32.40 dBm
5.5902999 GHz
10 da .w2[1]—~—732.09 dBrm

3.6096252 GHz

NJ\‘WWI\M% jwwnwwwf\” i wwwwwm\

CF 5.6 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.5902998 GHz -32.40 dBm

o1 M1 1 19.3253 MHz 0.21 dB

M2 1 5.6096252 GHz -32.09 dBm

15:40:32 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: B
Lower Frequency [MHz]: 5690.300
Upper Frequency [MHz]: 5709.625
26 dB Bandwidth [MHZ]: 19.325
Ref Level 20.00 dBm & RBW 100 kHz
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

GOM-1905-8256
BIOTRONIK SE & Co.

KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs
Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 140, 5700 MHz

1Pk View

1 Frequency Sweep

M1
| 5.6902998 GHz
10 de, M2[ 1 -32.84 dBm
| 5.7096252 GHz
0 dbrr
104 il Il 4 n 1l 4 i i I I
WMWWWWWMWW o ehgomy WMWW\\
-20d
-30 d ’/}
-60 d
-70d
CF 5.7 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.6902998 GHz -33.29 dBm
D1 M1 1 19.3253 MHz 0.45 dB
112 1 5.7096252 GHz -32.84 dBm

15:16:21 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers,
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 140, 5700 MHz

ICDs, CRT-

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08

Antenna Port: W

Lower Frequency [MHz]: 5690.300

Upper Frequency [MHz]: 5709.565

26 dB Bandwidth [MHZ]: 19.265

Ref Level 20.00 dBm @ RBW 100 kHz
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] -34.62 dBm
5.6902998 GHz
10 de M2[1]—~_733.84 dBrm

3.7095652 GHz

wwwmwm

o W R T WJM WW"

CF 5.7 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.6902998 GHz -34.62 dBm

o1 M1 1 19.2654 MHz 0.79 dB

M2 1 5.7095652 GHz -33.84 dBm
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs
Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 149, 5745 MHz

Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: B
Lower Frequency [MHz]: 5735.285
Upper Frequency [MHz]: 5754.655
26 dB Bandwidth [MHZz]: 19.370
Ref Level 20.00 dBm ® RBW 100 kH=z
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
M1[1] -31.58 dBm
5.7352849 GHz
10 ded Mz 1] =31.98 dBrm
5.7546552 GHz
0 dBtr
VP o Lin el Moad o, 0
/www L T L,N\Jﬁ.f“( L ke ‘\lbﬂ\‘ IThk T LX i Ll '\IW\'\H
-20 d
+
=30 dBm
AT A et
-50d
-60d
-70d
CF 5.745 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.7352849 GHz -31.58 dBm
D1 M1 1 19.3703 MHz -0.40 dB
M2 1 5.7546552 GHz -31.98 dBm
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26 dB Bandwidth

Project Number:
Applicant:

Model Description:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo
Test Sample ID: 24936
Reference Standards: FCC 15.407, RSS-247

Reference Method:
Operational Mode:

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 149, 5745 MHz

Operating Conditions: Tnom/Vnom
Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: W
Lower Frequency [MHz]: 5735.075
Upper Frequency [MHz]: 5754.640
26 dB Bandwidth [MHZ]: 19.565
Ref Level 20.00 dBm & RBW 100 kHz
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -33.26 dBm
5.7350750 GHz

M2f 113270 dBm
5.7546402 GHz

0 T N DO WY Y .Y P
AR il LA 'wwwwnmmwwww T e v Wﬂ‘”vw\\

AR
-50d
-60 d
-70d
CF 5.745 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.735075 GHz -33.26 dBm
D1 M1 1 19.5652 MHz 0.57 dB
112 1 5.7546402 GHz -32.70 dBm
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions:

Operator:
Test Site:
Test Date:
Antenna Port:

Lower Frequency [MHZz]:
Upper Frequency [MHz]:
26 dB Bandwidth [MHZz]:

Ref Level 20.00 dBm
Att

@ RBW 100 kHz

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1
IEEE 802.11ac (VHT20), Channel: 157, 5785 MHz
Tnom/Vnom

Christian Weber

Eurofins Product Service GmbH
2019-10-08

B

5775.300

5794.640

19.340

30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] | -31.36 dBm
5.7752998 GHz
10 de, M2 1] =30.28 dBm
5.7946402 GHz
0 dbrr
“10d m[\m; il M rsallity 4 \nuj\m\ﬂ\f‘\/‘l 4 n ﬂmmﬂm n
g R v-‘\‘ LU LI Tl L
-20d
vt hn e
ALkl o R
-50d
-60 d
-70d
CF 5.785 GH=z 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.7752998 GHz -31.36 dBm
D1 M1 1 19.3403 MHz 1.08 dB
112 1 5.7946402 GHz -30.28 dBm

16:21:09 08.10.2019
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:

Antenna Port:

Lower Frequency [MHZz]:
Upper Frequency [MHz]:
26 dB Bandwidth [MHZ]:

Ref Level 20.00 dBm @ RBW 100 kHz

Att 30dB & SWT 10 s & VBW 300 kHz
1 Frequency Sweep

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs
Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 157, 5785 MHz

Tnom/Vnom

Christian Weber

Eurofins Product Service GmbH
2019-10-08

w

5775.270

5794.670

19.400

Mode Auto Sweep

0 dBr
S04 il i i N LT i mhm b il f i
T R L] G BT WW\’ GAUALLLSLENS Gl PR Ry wwwww\\
-20d
-30 dBm ‘TL v
A R
ey TR
-50d
-60d
-70d
CF 5.785 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.7752699 GHz -32.44 dBm
D1 M1 1 19.4003 MHz 1.00 dB
112 1 5.7946702 GHz -31.44 dBm
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26 dB Bandwidth

Project Number:
Applicant:
Model Description:

Model:
Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions:

GOM-1905-8256
BIOTRONIK SE & Co. KG

programming device for BIOTRONIK pacemakers, ICDs, CRT-
devices and ICMs

Renamic Neo

24936

FCC 15.407, RSS-247

ANSI C63.10:2013, Section 11.8.1 Option 1

IEEE 802.11ac (VHT20), Channel: 165, 5825 MHz
Tnom/Vnom

Operator: Christian Weber
Test Site: Eurofins Product Service GmbH
Test Date: 2019-10-08
Antenna Port: B
Lower Frequency [MHz]: 5815.225
Upper Frequency [MHz]: 5834.625
26 dB Bandwidth [MHZz]: 19.400
Ref Level 20.00 dBm ® RBW 100 kH=z
Att 30dB ® SWT 10 s & VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
M1[1] -32.28 dBm
5.8152249 GHz
10 de M2 1T =30.72 dBm
5.8346252 GHz
0 dBtr
-10d /anr.\.\n. I9PY uﬂw wwﬂ“ wa Aﬂﬁ}h mMJr\L e Yav‘u’ﬂ\w “"'n"“W'wwﬂw u'\-\lv'”“ﬂM e
-20 d \\
5mam7% \Hf
_adl et ety J‘JHL NM\ WAMWMAWW
R MAR A v
-50 dl
-60d
-70d
CF 5.825 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 5.8152249 GHz -32.28 dBm
D1 M1 1 19.4003 MHz 1.56 dB
M2 1 5.8346252 GHz -30.72 dBm

16:23:23 08.10.2019
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26 dB Bandwidth

Project Number: GOM-1905-8256

Applicant: BIOTRONIK SE & Co. KG

Model Description: programming device for BIOTRONIK pacemakers, ICDs, CRT-

devices and ICMs

Model: Renamic Neo

Test Sample ID: 24936

Reference Standards: FCC 15.407, RSS-247

Reference Method: ANSI C63.10:2013, Section 11.8.1 Option 1

Operational Mode: IEEE 802.11ac (VHT20), Channel: 165, 5825 MHz

Operating Conditions: Tnom/Vnom

Operator: Christian Weber

Test Site: Eurofins Product Service GmbH

Test Date: 2019-10-08

Antenna Port: w

Lower Frequency [MHz]: 5815.075

Upper Frequency [MHz]: 5835.150

26 dB Bandwidth [MHZz]: 20.075
Ref Level 20.00 dBm & RBW 100 kHz -
Att 30dB & SWT 10s & VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1Pk View

M1[1 |-32.55 dBm)|

oa N S T YO | YW O R R P |
TN ] P O WWWW\JJW'W“‘“” A S T W‘*WWWN\

; N
L AR Ay

CF 5.825 GH=z 2001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table

M1 1 5.815075 GHz -32.55 dBm

o1 M1 1 20.075 MHz -2.39 dB

M2 1 5.8351499 GHz -34.94 dBm

15:52:28 08.10.2019
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3.3 Test Conditions and Results - Maximum output power

3.3.1 Information

Test Information

Reference FCC 15.407(a)
Measurement Method KDB 789033 E
Operator Christian Weber
Date 2019-10-09
3.3.2 Limits
Limits
Frequency Condition Ppwer Maxmum ;
band limit antenna gain
5150 - 5250 MHz Access point, indoor 1 W/30 dBm 6 dBi
5150 - 5250 MHz Access point, outdoor 1 W/30 dBm 6 dBi
5150 - 5250 MHz _Access point, 1 W/30 dBm 23 dBi
fixed point to point
5150 - 5250 MHz Client 250 mW/24 dBm 6 dBi
Minimum of
5250 - 5350 MHz - 250 mW/24 dBm or 6 dBi
11 dBm + 10*Log1o(BW?)
Minimum of
5470 - 5725 MHz - 250 mW/24 dBm or 6 dBi
11 dBm + 10*Log1o(BW?)
5725 - 5850 MHz - 1 W/30 dBm? 6 dBi

allowed gain

Note 1: The maximum output power must be reduced by the amount in dB that the gain exceeds the maximum

Note 2: Fixed point to point applications are excluded from power reduction according to Note 1
Note 3: BW is the 26 dB bandwidth in MHz

3.3.3 Setup

Test Setup

Measurement PC

AL

Power
Sensor

3.3.4 Equipment

Test Equipment

Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Power sensor ETS-Lindgren 7002-006 EF00934 | 2019-08 | 2020-08
Power sensor ETS-Lindgren 7002-006 EF00935 | 2019-03 | 2020-03
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3.3.5 Procedure

Test Procedure

1. One wide band power sensor is connected to each antenna port of the EUT
1. EUT transmitter is activated in test mode under normal conditions
2. The output power is measured simultaneously at all antenna ports
3. The maximum power level is determined
3.3.6 Results
Test Results - 5150 - 5250 MHz — SS1
" Frequency Nominal Power Power Limit .
ode Channel [MHZ] BW Port W Port B [dBm] Verdict
[MHZz] [dBm] [dBm]
OFDM 36 5180 20 9.9 10.7 23 PASS
OFDM 40 5200 20 10.2 10.8 23 PASS
OFDM 48 5240 20 9.6 10.5 23 PASS
HT20 36 5180 20 10.6 11.7 23 PASS
HT20 40 5200 20 10.9 11.9 23 PASS
HT20 48 5240 20 10.4 11.7 23 PASS
VHT20 36 5180 20 10.9 11.8 23 PASS
VHT20 40 5200 20 11.2 121 23 PASS
VHT20 48 5240 20 10.3 11.8 23 PASS
Test Results - 5150 - 5250 MHz — SS2
. Total Power L
Mode Channel [i/ﬁg] Nor[nl\l/lnsi]BW Ports W+B [lag:::] Verdict
[dBm]
HT20 36 5180 20 14.3 23 PASS
HT20 40 5200 20 14.5 23 PASS
HT20 48 5240 20 13.9 23 PASS
VHT20 36 5180 20 14.3 23 PASS
VHT20 40 5200 20 14.6 23 PASS
VHT20 48 5240 20 13.9 23 PASS
Test Results - 5250 - 5350 MHz — SS1
Frequency Nominal Power Power Limit .
Mode Channel [MHz] BW Port W Port B [dBm] Verdict
[MHZ] [dBm] [dBm]
OFDM 52 5260 20 7.4 8.8 22.8 PASS
OFDM 56 5280 20 6.9 8.0 22.8 PASS
OFDM 64 5320 20 51 7.5 22.8 PASS
HT20 52 5260 20 7.6 8.6 229 PASS
HT20 56 5280 20 6.5 8.3 22.9 PASS
HT20 64 5320 20 49 6.9 22.9 PASS
VHT20 52 5260 20 7.5 8.5 229 PASS
VHT20 56 5280 20 6.3 8.1 22.9 PASS
VHT20 64 5320 20 5.2 71 229 PASS
Note 1:

Limit OFDM = Min(24 dBm, 11 + 10*Log10(18.9) = 23.8 dBm,
Limit HT20/VHT20 = Min(24 dBm, 11 + 10*Log10(19.4) = 23.9 dBm
Limits reduced by 1 dB due to antenna excess gain
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Test Results - 5250 - 5350 MHz — SS2

. Total Power .
Mode Channel Freq. Nominal BW Ports W+B Limit Verdict
[MHZ] [MHZ] [dBm]
[dBm]
HT20 52 5260 20 11.2 22.9 PASS
HT20 56 5280 20 104 22.9 PASS
HT20 64 5320 20 9.1 22.9 PASS
VHT20 52 5260 20 11.1 22.9 PASS
VHT20 56 5280 20 10.3 22.9 PASS
VHT20 64 5320 20 9.2 22.9 PASS
Note 1:
Limit HT20/VHT20 = Min(24 dBm, 11 + 10*Log1¢(19.4) = 23.9 dBm
Limits reduced by 1 dB due to antenna excess gain
Test Results - 5470 - 5725 MHz — SS1
Frequenc Nominal Power Power Limit
Mode Channel [I\clez] y BW Port W Port B (B Verdict
[MHZz] [dBm] [dBm]
OFDM 100 5500 20 5.6 5.7 22.8 PASS
OFDM 120 5600 20 6.1 6.3 22.8 PASS
OFDM 140 5700 20 3.6 5.6 22.8 PASS
HT20 100 5500 20 54 5.6 22.9 PASS
HT20 120 5600 20 5.8 6.3 22.9 PASS
HT20 140 5700 20 3.7 55 22.9 PASS
VHT20 100 5500 20 5.7 54 22.9 PASS
VHT20 120 5600 20 5.6 6.5 22.9 PASS
VHT20 140 5700 20 35 5.8 22.9 PASS
Note 1:
Limit OFDM = Min(24 dBm, 11 + 10*Log+o(18.9) = 23.8 dBm,
Limit HT20/VHT20 = Min(24 dBm, 11 + 10*Log10(19.4) = 23.9 dBm
Limits reduced by 1 dB due to antenna excess gain
Test Results - 5470 - 5725 MHz — SS2
. Total Power .
Mode Channel Freq. Nominal BW Ports W+B Limit Verdict
[MHZz] [MHZz] [dBm]
[dBm]
HT20 100 5500 20 8.4 22.9 PASS
HT20 120 5600 20 9.2 22.9 PASS
HT20 140 5700 20 7.8 22.9 PASS
VHT20 100 5500 20 8.4 22.9 PASS
VHT20 120 5600 20 9.3 22.9 PASS
VHT20 140 5700 20 8.0 22.9 PASS
Note 1:

Limit HT20/VHT20 = Min(24 dBm, 11 + 10*Log1o(19.4) = 23.9 dBm
Limits reduced by 1 dB due to antenna excess gain
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Test Results - 5725 - 5850 MHz — SS1
Frequency Nominal Power Power Limit .
Mode Channel [MHZ] BW Port W Port B [dBm] Verdict
[MHZz] [dBm] [dBm]
OFDM 149 5745 20 6.4 7.7 29 PASS
OFDM 157 5785 20 6.4 8.3 29 PASS
OFDM 165 5825 20 6.0 7.5 29 PASS
HT20 149 5745 20 6.1 7.9 29 PASS
HT20 157 5785 20 6.1 8.0 29 PASS
HT20 165 5825 20 6.2 7.5 29 PASS
VHT20 149 5745 20 6.0 7.6 29 PASS
VHT20 157 5785 20 6.1 8.1 29 PASS
VHT20 165 5825 20 5.8 7.7 29 PASS
Note 1: Limits reduced by 1 dB due to antenna excess gain
Test Results - 5725 - 5850 MHz — SS2
. Total Power .
Mode Channel ['I:\/Irﬁi] Nothl/ln:;]BW Ports W+B [Iagnr:] Verdict
[dBm]
HT20 149 5745 20 9.9 29 PASS
HT20 157 5785 20 104 29 PASS
HT20 165 5825 20 9.8 29 PASS
VHT20 149 5745 20 10.1 29 PASS
VHT20 157 5785 20 10.4 29 PASS
VHT20 165 5825 20 10.1 29 PASS
Note 1: Limits reduced by 1 dB due to antenna excess gain
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